s Ty,
: - N \\\ ,, /’5/'
FIV AR 5 \,41 LONAS
g8 H /A ) o N Ny
Ul BV R = e - Llilas A MY
P e N 4 RIS, MT2014-0438

AR 3 A >, \: b
’, ~ ”

2013002533A | AN il

il Reference No.:
CNAS L0206

o

|
i & B M REBRBETHEE
Name of product: Grey low-smoke halogen-free rigid conduit pipe
B =2 # % 20mm—25mm
Type and size:
= R 8 @ LEARBTERAT <
Client: SHANGHAI RICHENG ELECTRONICS CO
tent: LTD
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MACHINERY INDUSTRY QUALITY SUPERVISION AND TEST CENTER

FOR ELECTRICAL MATERIAL AND SPECIAL WIRE & CABLE
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Test Report
E1 #2|
1of2
Ly L3 h
ey G SR
product Grey low—smoke halogen—free rigid conduit pipe
Tvoe and size Sample Grey pipe. sheet,meet the
P Description requirements of test
IS ZE 5 BHALE IS RS
Kind of test Customer—ordered test Reference No. MT2014-0438
RN Lo B AT R ] Mo BF | CfRdRUEE EAKEH Tl T k8555
Cli SHANGHAI RICHENG ELECTRONICS Add PINGLIN ROAD 555, XINSHENG INDUSTRIAL
lent Co., LTD ddress AREA, ZHELIN, FENGXIAN, SHANGHAI
H R B i T A A R ) 4% H HA
Producer SHANGHAI RICC(§{ENE}TDELECTRONICS Date of receipt 2014. 04. 08
RS R TR Py ; o
Delivering |, 32ls | JEHA 1 Gang | BEURES 00827 | RIEST | 64593666
method customer cliverer Jinfeng pco ¢
ASTM E662-2013d Standard Test Method for Specific Optical Density of Smoke Generated by Solid
A Materials
mgﬂ{&?g IEC 60754-1-2011 Test on gases evolved during combustion of materials from cables Part 1:
Test standard Determmatlon of jthe halogen acid gas content
IEC 60754-2- Test on gases evolved durmé/@mpu§t10n of materials from cables Part 2:
Determinatiof: of aCldlty (b,y..‘pH me,a?sxjrement) and conductivity
%1% B A ' \
Test date s 2014 04 98—1—*2014. 04. 24
RIEIE )
Conclusion N -
l b o
g | EEKBKAFHEE: FHE110m; T, 06m
Remarl;s Average thickness of specimen for specific optical density of smoke
test :Flaming 1. 10mm;Non—flaming 1. 06mm
L] g < 4 L % fit :3
Edit LY Y] Review %L -~ Approval (5 )
H HA H A H 2R
1. 4 4 ?
Date 2014 quf Date Deorvakaf Date '%‘«q*"?/
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Type and size: Reference No.:
Fs ¥ I I B ==K iy] FREEK WIS R BIRHE
No. Item of test Unit Requirement Test result Judgement
1 Gdy
Rigid conduit pipe
1.1 pH{& — — 5.0 S
pH value Measured
value
1.2 SR 1 S/mm — 0.6 LPE
Conductivity Measured
value
1.3 KBRS EE mg/g — 4.0 SERIME
Halogen acid gas Measured
content value
2 U
Sheet
21w
Specific optical
density of smoke
2.1.1 T4 — — 230 SEWIAE
Non-flaming Measured
value
2.1.2 B4 — — 254 SEIME
Flaming Measured
value
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—FEnd of report—
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Note: “ +” means that the item is qualified, “X” means that the item is
unqualified.
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Reference No.: Appendix
FPs <> \ W& K5 23 H 3
No. Name of equipmenit); quipment number Date of validity

1 e LA ( | Q075 2015. 02. 06
2 AL D165 2014.12. 26
3 BT RF T014 2014. 06. 27
4 RN Y085 2015. 04. 13
5 Ly Y088 2014. 06. 05
6 R % Q090 2014.12. 29
7 REHEE D097 2022. 03. 03
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—End—




